DRAFT
ENVIRONMENTAL IMPACT STATEMENT

FOR

CONSTRUCTION OF WASTEWATER FACILITIES

WPC-Tex-992/1094
IMPACT STATEMENT NUMBER 7308

OFFICE OF GRANTS COORDINATION, REGION VI
ENVIRONMENTAL PROTECTION AGENCY
DALLAS, TEXAS

APPROVED BY:

\ Tk Av¥thur W. Busch N

v /
Reaional Administrator
September 6, 1973




ENVIRONMENTAL PROTECTION AGENCY
REGION VI
1600 PATTERSON. SUITE 1100
DALLAS. TEXAS 75201

Septenber 17, 1973 OFFICE OF THE

REGIONAL ADMINISTRATOR

To All Interested Agencies and Public Groups

To camply with the provisions of the National Envirommental Policy
Act of 1969, we have prepared a draft environmental impact statement for
the Trinity River Authority's proposed expansion of its Central Regional
[...]
location alternatives other than the existing centralized loca-

tion as discussed in section E of this chapter.

(A) System Alternative A. One possible solution available
to TRA is to build a regional sewer system, to use activated
sludge process and advanced treatment process to ireat the
wastewater, to discharge effluent to the Trinity River,
and dispose of sludge by thickening, dewatering, inciner-
ation and landfill. The estimated cost of construction of
this system is $37,908,000 (excluding interceptor system).
The estimated total treatment cost is 10.4 to 14.5¢/1000 gal.
1. Impacts of Alternative A.

a. This alternative would be beneficial in that it
eliminates the health hazard caused by untreated
wastewater and the nuisance caused by objectionable
odors.

b. The treatment system will produce an effluent which
can meet effluent quality standards. However, the
system is not defined for phosphorus and nitrogen
removal. The system can be altered, with additional
facilities, to adequately remove nutrients.

c. To incinerate sludge usually requires auxiliary fuel.

Incineration requires a large amount of energy, how-

ever, energy through incineration should be a pratical
operation in the future.
d. Any incinerator is potentially a source of air pollu-

tion. Requirements of the State and other regulatory

- 55 -



agencies having jurisdiction will be met and
provision of future, stricter standards will be

considered in design.

(B) System Alternative B. Another possible solution for TRA is

to build a regional sewer system to use physical/chemical

process to treat the wastewater, to discharge effluent to

the Trinity River, and to dispose of sludge by thickening,

dewatering, and incineration. The estimated cost of con-

struction of this system is $44,780,000 (excluding interceptor

system).

The estimated total treatment cost is 16.1 to 21.7¢/

1000 gallons.

1. Impact of Alternative B.

a.

This alternative would also eliminate the health
hazard caused by untreated wastewater and the nuisance
caused by obnoxious odors.

The treatment system can achieve the required efflu-
ent quality and receive a bonus of higher phosphorus
removal incidental to the process. However, more
sludge will be generated with this treatment system.
This sludge is more readily dewatered but the quantity
of sludge offsets this advantage. Nitrogen removal

in this system is difficult. The present nitrogen
removal methods will result either in excess ammonia
in the atmosphere by stripping, or in high chloride

in the effluent by chlorination.

More sludge will need to be disposed, Low sludge

heat value requires more sludge dewatering facilities

- 56 -



and a larger incinerator. However, if chemicals
and materials can be successfully recycled in the
processes, this system should be a feasible alter-
native.

There are a number of advantages inherent in the
chemical/physical process, such as less land area
requirements more control over treatment plant

performance, etc.

Comparisons of System Alternatives. The biological/

physical process (Alternative A) is recommended for

treatment of the wastewater at the Central Plant. The

reasons are as follows:

a.

Cost. A comparison of the construction cost and

the operating and maintenance costs for the bio-
logical/physical and the chemical/physical processes
are presented in Table 2-1. The two processes will
have several common unit operations: influent
collection structure, pretreatment, equalization,
re-1ift, disinfection and post aeration. The prin-
ciple cost difference is in the method selected for
biological stabilization and the resulting solid
production for ultimate disposal. The costs favor
the biological/physical process (Alternative A).
Effluent Water Quality. The activated sludge process
is proven to be capable of providing the required

results. The Treatability Study field data obtained

- 57 -



PAGE NOT

AVAILABLE

DIGITALLY



from pilot plant tests indicate that the activated

sludge, with additional advance waste treatment can

reduce the BOD5 and SS to levels less than 10 mg/L

and even to 5/5 standards. The chemical/physical

carbon absorption data demonstrated the lower stand-

ards could not be accomplished.

c. Solids Production. The biological/physical process
results in lower quantities of sludge than the physical/
chemical process. This has a considerable effect on
costs, as well as an advantage from ultimate disposal.

4. "No Action” Alternative.

a. Impact of this Alternative.

1. It fails to provide adequate health and safety
protection for area residents by allowing the un-
treated and partially treated wastewater to be
discharged into the Trinity River. The existing
plant capacity is 30 MGD. By 1977 the projected
wastewater flow will be 60 MGD and by 1985, the
estimated flow will be 100 MGD.

2. It fails to provide adequate public services in
the area of need and development.

3. It fails to protect the quality of the natural
environment by the elimination of pollutants. The
discharges into watercourses of untreated and par-
tially treated wastewater will affect the down-

stream water quality, threaten the well-being of

- 58 -



wildlife, and also cause severe eutrophication
problems.

It will seriously impede the orderly growth in
the Upper Trinity metropolitan area, because of
impairment to the general sewer service.

It generates aesthetic problems. The living
conditions and standards of area residents and
others downstream would be affected by the un-

favorable sight and odor of untreated wastewater.

- 59 -



I11.

DESCRIPTION OF PROPOSED ACTION

A.

Description of Proposed Treatment Facility.

1.

Proposed Plant Rating. The expansion of the Trinity River Author-

ity's Central Sewerage Plant will allow treatment of the average
projected wastewater flow from the System through the design year
1985. The plant ratings initially, upon completion of construc-

tion, 1977, and at design year are presented in Table 3-1.

TABLE 3-1
PLANT RATING, MGD

Flow 1977 1985
Average Daily 60 100
Diurnal 36-96 60-160
Peak 150 250

Proposed Method of Treatment. The proposed method of wastewater

treatment utilizes the biological/physical approach. The exist-
ing plant will be utilized at its design capacity of 30 MGD to
accomplish "roughing operations" and thereby decrease the total

organic loading to the proposed enlargements.

A general description of the proposed wastewater treatment unit
operations and processes is presented in Table3-2 and illustrated

in Figure No. 3-1.

- 60 -



PAGE NOT

AVAILABLE

DIGITALLY



TABLE 3-2

PROPOSED TREATMENT PROCESSES

Operation

Screening

Raw Wastewater
Pump Station

Grit Removal

Primary Clarification

Description

Mechanically cleaned, vertically inclined
bar screen, with one inch bar openings.

Screenings will be disposed in landfill.

The raw wastewater pumping station will pro-
vide an initial 1ift of 74 feet of the influ-
ent wastewater to the grit removal basins,
then flow by gravity to existing plant, as
well as to the proposed primary clarifiers,
equalization basins, and activated sludge
processes, including the final clarifiers.
Odor control will be provided of the wet

well exhaust through the use of ozone.

Eight aerated grit removal basins, sized for
250 MGD peak flow at 5 minute detention time.
The flow will be divided with a maximum of

30 MGD to be treated in existing plant and
the remaining flow in the proposed facilities.
The grit will be disposed of by landfill

methods at the existing site.

Six circular basins to provide removal of

settleable solids and floatable material,

- 61 -



sized for 220 MGD peak flow with the addi-
tional 30 MGD channeled to the existing
plant clarifiers. At average design flow
of 70 MGD, plus an additional 10 MGD intra-
plant flow, the overflow rate through the
proposed primary clarifiers is 865 gal/ft2/

day and the detention time is 2.1 hours.

Equalization Holding capacity of 11 MG to provide a
constant flow to the aeration basins for
minimizing daily fluctuations. Mixing
capability to prevent sedimentation of
solids. The effluent from the existing
plant will be combined with the proposed
plant flow in this equalization basin. The
excess treated storm water will overflow
the equalization basin and be pumped to

the disinfection basin for further treatment.

Aeration Basin Eight basins, complete mix design having a
5.2 hour detention time at 110 MGD average
flow. Oxygen transfer into the wastewater
will be accomplished by diffused air, with
facilities of sufficient capacity to remove

carbonaceous waste to 10 mg/L soluble BOD.

Final Clarification Eight circular basins to provide a detention

time of 2.1 hours and an overflow rate of

- 62 -



Relift Pump Station

Filtration

Carbon Absorption

Disinfection

760 gal/ft2/day at 110 MGD average flow
for the separation of the solids and the

liquid.

The wastewater will be relifted to the pres-
sure filters, with flow by gravity to carbon
absorption, disinfection and post aeration
basins. Sufficient head will be provided
to discharge the treated wastewater at river

flood stage.

Pressure type, down flow design, service
rate will be 6 gpn/ft. The design flow
rate is 110 MGD.

Expanded bed, granular activated carbon,
upflow design with a service rate of 8 gpm/

ft2

, 10 minute contact time. Carbon re-
generation facilities will be provided.
The carbon absorbers are sized for a 102

MGD flow rate.

Chlorination contact basins to allow 20
minute contact time and chlorination facil-
jties sufficient to obtain 1.0 mg/L chlorine
residual at peak flow af 250 MGD flow. The
excess, treated storm water (150 MGD) will
be combined with the proposed plant effluent

flow for disinfection.

- 63 -



Post Aeration Surface aerators will be provided, to
raise the dissolved oxygen of the plant
effluent to a minimum of 2 mg/L prior to

discharge.

Sludge Handling The primary and waste activated sludges
will be concentrated, chemically condi-
tioned, mechanically dewatered, and in-
cinerated. The resulting inert ash will
be disposed of by landfill at the existing

site.

3. Wastewater Treatment Expected. The expected degree of treatment

using the proposed biological/physical process is shown in Table 3-3.

These are based on the average design flow rate of 100 MGD.

TABLE 3-3
WASTEWATER QUALITY
PROPOSED TREATMENT FACILITY

Influent Effluent Removal
Parameter (mg/L) (mg/L) (%)
Total BODg 263 10 96
Total COD 620 25 95
Suspended Solids 253 10 96
Dissolved Oxygen 0 2 NA
Fecal, log avg. not
to exceed NA 200/100 m1. NA
Chlorine Residual NA 1.0 NA

No provisions for nutrient removal are currently provided.

- 64 -



4. Special Units. Advanced waste treatment unit operations will

be required to meet the stringent wastewater effluent standards
specified in the proposed Discharge Permit. The effluent from
the proposed biological process will require filtration in order
to meet the suspended solids requirement of 10 mg/L, carbon ab-
sorption to maintain the BODg value of 10 mg/L, disinfection,
and post aeration to assure a minimum dissolved oxygen level of

2.0 mg/L.

Ozone generation equipment will be provided for control of odors
through its injection into the exhaust air at specified processing

areas.

The dewatered biological solids will be incinerated to produce a
sterile, inert ash which is readily suitable for on-site landfill.
The necessary air pollution control equipment will be installed
to assure compliance with the Texas Air Control Board requirements

and those of other regulatory agencies having jurisdiction.

5. Land Requirement. The proposed wastewater treatment plant will be

constructed on the existing Authority's site. This site consists
of 450 acres, completely surrounded by a levee. The existing
lagoons, 159 acres, will be drained and utilized for solids dis-

posal following established Texas Department of Health guidelines.

B. Description of Existing Treatment Facility.

1. Existing Plant Rating. The construction of the existing treatment

plant was completed in 1959. The average daily flow during the

- 65 -



first year of operation was 6.6 MGD. The quantity of wastewater
treated increased to 24 MGD in 1972. With the growth of the
existing cities served by the Authority and the addition of
Arlington to the Central System, the flow rates have averaged

32 MGD the first four months of 1973. Figure No. 3-2 shows

the experienced flows, along with the projected quantities to

design year.

2. Existing Method of Treatment. The wastewater is treated biolog-

ically using trickling filters, with the resulting sludge pro-
duced anaerobically digested and ultimate disposal by ponding.
The principle wastewater treatment unit operations and processes

existing at the Authority's Central Plant are presented in Table

3-4.
TABLE 3-4
EXISTING TREATMENT PROCESSES
Operation Description
Pretreatment This consists of screening, pumping and
flow measurement.
Primary Clarification Two circular basins, 220 ft. diameter, are

provided to remove settleable solids and
floating material. The recirculation flow
from the primary trickling filter is re-
turned to the primary clarifiers for further

treatment.

- 66 -



AVERAGE DAILY FLOW (M.G.D.)

140

.
/7
120 //
//
" PROJECTED PLANT FLOW \\//
100 DESIGN CAPACITY = 100 M.G.D. lﬂy
/I
/
/
P
/
¥
80 o
g
/7
V4
/7
/
/
,(/
60
T
M\
1 1977
j! NEW PLANT EXPANSION
o STARTS WASTEWATER TREATMENT
40 Pl
EXISTING CAPACITY =
| .30 MG.D. |
20
’__/\\
EXPERIENCED PLANT FLOW
0
1960 1965 1970 19756 1980 1985 1990
YEAR

TRINITY RIVER AUTHORITY OF TEXAS
CENTRAL SEWERAGE SYSTEM

AVERAGE DAILY FLOW PROJECTION
-
1
d

FIGURE NO. 3-2




Primary Trickling
Filter Two primary trickling filters having a

total surface area of 69,300 s3. ft., a
total volume of 8.6 acre-feet, and a hy-
draulic capacity of 22.5 MGD, each are
used to biologically stabilize the organic
waste. The primary filters have mercury
type seals.

Secondary Trickling

Filter Two secondary trickling filters having a
total area of 69,300 sq. ft., a total
volume of 7.2 acre-feet, and a hydraulic
capacity of 30 MGD each, are used to pro-
vide additional biological treatment. The
secondary filters have mercury type seals.

Relift and

Recirculation Pumping The recirculation pumps provide the return
flow back to the primary clarifiers. The
relift pumps provide the 1ift necessary to
transfer the treated wastewater to the
oxidation pond and/or to the West Fork of
the Trinity River as well as recirculation

to the secondary filters.

Oxidation Pond The east pond covers 85 acres, approximately
4 to 5 feet deep, having a total volume of

140 MG.

- 67 -



Sludge Handling The primary sludge is degritted, gravity
thickened and anaerobically digested.
Ultimate disposal of the digested sludge

is by ponding in the west lagoon.

3. Existing Wastewater Treatment. The existing Central Plant effluent

quality is shown in Table 3-5.

TABLE 3-5
WASTEWATER QUALITY
EXISTING TREATMENT FACILITY

Influent Effluent* Removal
Parameter (mg/L) (mg/L) (%)

Flow 24 MGD

Year 1972
Total BODg 252 34.5 86
Suspended Solids 249 55.7 77
Flow 32 MGD

Year Jan.-April 1973
Total BODg 256 46.5 81
Suspended Solids 294 30.5 89
Discharge Permit
Total BOD5 NA 20.0 NA
Suspended~Solids NA 50.0 NA

The suspended solids value for 1973 does not reflect the high summer

values resulting from presence of algae.

4. Future Plans for Existing Plant. The existing plant will be lcaded

at a constant flow rate not to exceed 30 MGD. It will be utilized
to remove-settleable solids and to reduce the organic 1oad. The

effiuent from the existing plant will be further treated in the

- 68 -



proposed plant biologically by the activated sludge process and by

the advanced waste treatment operations.

To correct certain deficiencies in the existing plants, the following

improvements are planned:

(A) The trickling filter mercury seals will be replaced with
mechanical type seals.

(B) The existing anaerobic digestors will be shut down. The